STATE OF CALIFORNIA--BUSINESS, TRANSPORTACTION AND HOUSING AGENCY Arnold Schwarzenegger, Governor

DEPARTMENT OF TRANSPORTATION
DIVISION OF ENGINEERING SERVICES

Office of Structural Materials

Quality Assurance and Source Inspection

Contract #: 04-0120F4
Bay Area Branch -

690 Walnut Ave.St. 150 Cty: SF/ALA Rte: 80 PM: 13.2/13.9

Vallejo, CA 94592-1133 File#:  76.25B
(707) 649-5453 ' '

(707) 649-5493

QUALITY ASSURANCE -- NON-CONFORMANCE REPORT

Location: Dyson Corporation, Painesville, OH Report No: NCR-000161
Prime Contractor: American Bridge/Fluor Enterprises, a vV Date: 11-Jul-2008
Submitting Contractor: Dyson Corp. & Subs NCR # DY SN-0002

Type of problem:

Welding [] Concrete [ Other
Welding [J Curing [J Procedural [J  BridgeNo: 34-0006
Joint fit-up [J Coating L1 Other (]  Component:

Procedural [ Procedural [ Descripton: COC for nonexistent standard

Reference Description: A 354 Grade BD material fabricated to nonexistent Metric standard

Description of Non-Conformance:

The Dyson Corporation Quality Control Manager (QCM) allowed submission of a Certificate of Compliance
(COC) denoting conformance with a nonexistent specification. ASTM A 354 Grade BD, M30 (30 mm
diameter); however, no Metric specifications exist for A 354.

The bolts were fabricated to A 354BD material standards, for which they passed Quality Control (QC) testing;
threading and dimensions are apparently to A 325M.

Contract Plans (CP) Sheet 830 calls for a30 mm diameter A 354BD bolt. Since A 354 does not have a Metric
version, per CP notes sheet 423, the Contractor should have provided A 354BD bolts, inch diameter verified
with Design.

Applicablereference:

Contract Plans:

Sheet 423, "General Notes No. 1," "Substitution of Non-Metric HS Fasteners': "Bolts and rods designated as
xx Dia...standard specifications.”

Sheet 830R01, "Bikepath Details No. 6"

Who discovered the problem:  ASMR, Markian Petrina

Name of individual from Contractor notified: Charles Kanapicki, PE, QCM

Time and method of notification: Telephone message, 11:15 AM, 7/18/08

Name of Caltrans Engineer notified: Ron Matin

Time and method of notification: Telephone conversation, 9 AM, 7/18/08

QC Inspector's Name: Unknown

Was QC Inspector awar e of the problem:

TL-15,Quality Assurance -- Non-Conformance Report Page 1 of 2



QUALITY ASSURANCE -- NON-CONFORMANCE REPORT
( Continued Page 2 of 2 )

[ Yeslvl No
Contractor's proposal to correct the problem:
Accept the bolts as "fit for purpose,” as they pass mechanical testing and A 563M nuts can be threaded onto the
bolts without excessive force.
Comments:
This report is for the purpose of determining conformance with the contract documents and is not for the
purpose of making repair or fit for purpose recommendations. Should you require recommendations
concerning repairs or remedial efforts please contact Venkatesh lyer,(858) 967-6363, who represents the Office
of Structural Materials for your project.

Inspected By: Petring,Markian SMR

Reviewed By: lyer,Venkatesh SMR

TL-15,Quality Assurance -- Non-Conformance Report
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DEPARTMENT OF TRANSPORTATION
‘ 333 Burma Road Working Drawing Campus
Glérans Oakland CA 94607
Tel: 510-808-4611 Fax:

NON-CONFORMANCE REPORT TRANSMITTAL

To: AMERICAN BRIDGE/FLUOR, A ]V Date: 21-Jul-2008

375 BURMA ROAD

OAKLAND CA 95607 Contract No:  04-0120F4
Dear: Mr. Charles Kanapicki 04-SF-80-13.2/13.9
Attention: Mr. Job Name: SAS Superstructure
Subject: NCR No. DYSN-0002 Document No:  05.03.06-000134

Reference Description: A 354 Grade BD material fabricated to nonexistent Metric standard

The Attached Non-Conformance Report describes an occurrence where the contractor did not comply with a requirement of the contract
document as indicated below:

Material or Workmanship not in conformance with contract documents.
Quality Control (QC) not performed in conformance with contract documents.
] Recurring QC issue that constitutes a systematic problem in quality control.
[ ] Non-Conformance Resolved.
Remarks:
Material Location: Bike Path Lift: N/A

The Dyson Corporation Quality Control Manager (QCM) allowed submission of a Certificate of Compliance (COC) denoting conformance with
a nonexistent specification for A354 BD metric dimension bolts for the bikepath truss at W2 Cap Beam.

Action Required and/or Action Taken:

Submit a new COC which reflects the material used with applicable metric dimensioning for the bolt and thread dimensions.

Transmitted By: Ron Matin Transportation Engineer
Attachments: DYSN-0002

cc:  Rick Morrow, Gilel Klebanov

File: 05.03.06

‘IV 05.03.06-000134, NCT Page 1 of I
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American AMERICAN BRIDGE/FLUOR ENTERPRISES, a JV

Bridge - FL U O R : PO, BOX 23223 Dakland, CA 04523

Phone (G100 419-0120 F Fax (5100 229-0666

A JOINT VEMTURE

NCR PROPOSED RESOLUTION

T CALTRANS - 5A% SuperstructLre Datect  28-Jul-2008
333 Burma R oad Confract Ho.: 04-0120F 4
Oakland CA 94607 04-SF-80-132 7139
Bttention: Pursell, Gary Job Hame: SA% Superarudure
Resident Engineer Document Ho: ABF-HPRAO00044 Rev: 00
Ref: 05.03.06-0001 34

Subject: MNCR Mo, DYSNO002

Contractor's Proposed Resolution:
Refaence Resolutione Revized COC to support "t for purpose” for W30 by 420, 435 & 460 Bike Path anchor bolts

Pleaze see attached.

Submitted by Harapicki, Chates
Atachment(s): ABF-NPR-000044700;

Caltrans’ comments: Status: CLO
Datex S0-Jul-2003

The newC O provided by the Contrador is acceptakle.

Submitted by Matin, Ron Date:  S0-Jul-2005
Attachment(s):

g

Fope Iafi
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DEPARTMENT OF TRANSPORTATION
333 Burma Road Waorking Drawing Campus

aftrans Oakland CA 84607
Tel: 510-808-4611 Fax:
NON-CONFORMANCE REPORT TRANSMITTAL
To: AMERICAN BRIDGE/FLUOR, A JV Date: 21-Jul-2008
375 BURMA ROAD
OAKLAND CA 95607 Contract No:  04-0120F4
Dear: Mr. Charles Kanapicki

04-SF-80-13.2/13.9
Job Name: SAS Superstructure
Subject: NCR No. DYSN-0002 Document No: 05.03.06-000134
Refarence Description:

Attention: Mr.

A 354 Grade BD material fabricated to nonexistent Metric standard

The Attached Non-Conformance R

eport describes an occurrence where the contractor did not comply with a requirement of the contract
document as indicated below:

Material or Workimanship not in conformance with cantract documents,
(] Quality Control (QC) not performed in conformance with contract documents,

3] Recurring QC issue that constitutes a systematic problem in quality control.
[_] Non-Conformance Resolved.

Remarks:

Material Location: Bike Path . Lift: N/A

The Dysan Corporation Quality Control Manager (QCM) allowed submission of a Cerific

ate of Compliance (COC) denoting conformance with
8 nonexistent specification for A354 BD metric dimension bolls for he bikepath truss at W2 Cap Beam.

Action Required and/or Action Taken:

Submit a new COC which reflects the materinl used with applicable metric dimensioning for the bolt and thread dimensions.

Transmitted By: Ron Matin Transportation Engineer
Attachments: DYSN-0002

cc:  Rick Momow, Gilel Klebanov

File: 05.03.06

ﬁz 05.03.06-000134, NCT Page I of I



STATE OF CALIFORNIA--BUSINESS, TRANSPORTACTION AND HOUSING AGENCY Armold Schwarzenegger, Gavernor

DEPARTMENT OF TRANSPORTATION
DIVISION OF ENGINEERING SERVICES

Office of Structural Malerials

Quality Assurance and Source Inspection

Contract #: 04-0120F4
Bay Area Branch -

690 Walnut Ave.St. 150 Cty: SF/ALARte: 80 PM: 13.2/13.9
Vallejo, CA 24592-1133 = File #: 76.25]3

(707) 649-5453
(707) 649-5493

QUALITY ASSURANCE -- NON-CONFORMANCE REPORT

Location: Dyson Corporation, Painesville, OH Report No: NCR-000161

Prime Contractor: American Bridge/Fluor Enterprises, a JV Date: 11-Jul-2008
Submitting Contractor: Dyson Corp. & Subs NCR #: DYSN-0002
Type of problem:

Welding ] Concrete [ Other

Welding O Curing [ Procedural [0  Bridge No: 34-0006

Joint fittup [] Coating [0 Other LI  Component:

Procedural [] Procedural (1 Descripton: COC for nonexistent standard

Reference Description: A 354 Grade BD material fabricated to nonexistent Metric standard

Description of Non-Conformance:

The Dyson Corporation Quality Control Manager (QCM) allowed submission of a Certificate of Compliance
(COC) denoting conformance with a nonexistent specification: ASTM A 354 Grade BD, M30 (30 mm
diameter); however, no Metric specifications exist for A 354.

The bolts were fabricated to A 354BD material standards, for which they passed Quality Control (QC) testing;
threading and dimensions are apparently to A 325M.

Contract Plans (CP) Sheet 830 calls for a 30 mm diameter A 354BD bolt, Since A 354 does not have a Metric
version, per CP notes sheet 423, the Contractor should have provided A 354BD bolts, inch diameter verified
with Design.

Applicable reference:

Contract Plans:

Sheet 423, "General Notes No. 1," "Substitution of Non-Metric HS Fasteners": "Bolts and rods designated as
xx Dia...standard specifications."

Sheet 830R01, "Bikepath Details No. 6"

Who discovered the problem: ASMR, Markian Petrina

Name of individual from Contractor notified: Charles Kanapicki, PE, QCM

Time and method of notification: Telephone message, 11:15 AM, 7/18/08

Name of Caltrans Engineer notified: Ron Matin

Time and method of notification: Telephone conversation, 9 AM, 7/18/08

QC Inspector's Name: Unknown

Was QC Inspector aware of the problem:

'H’Z._ TL-13,Quality Assurance - Non-Conformance Report Poge T of 2



QUALITY ASSURANCE -- NON-CONFORMANCE REPORT
{ Continued Page 2 of 2 )

[J Yes[¥] No
Contractor's proposal to correct the problem:
Accept the bolts as "fit for purpose,” as they pass mechanical testing and A 563M nuts can be threaded onto the
bolts without excessive force.
Comments:
This report is for the purpose of determining conformance with the contract documents and is not for the
purpose of making repair or fit for purpose recommendations. Should you require recommendations
concerning repairs or remedial efforts please contact Venkatesh lyer,(858) 967-6363, who represents the Office
of Structural Materials for your project.

Inspected By: Petrina,Markian SMR

Reviewed By: Iyer,Venkatesh SMR

‘EZ__ TL-15,Quality Assurance -- Non-Conformance Report Page 2of 2



CERTIFIED TEST REPORT

S PCDYSON CORP.

53 Freedom Road 440-946-3500
D[N DOMESTIC NUT Painesville, OH 44077 440-352-2700 fax
CUSTOMER ITEM QUANTITY DATE
ORDER# NUMBER SHIPPED SHIPPED
660110-SA-017 19 of 34 4 pcs 11/14/07
CUSTOMER PRODUCT DESCRIPTION
American Bridge / Fluor JV MB30 x 3.5-6g x 420mm lg. hex bolt per DIN 6914
375 Burma Road w/115mm useable thread. Reference Sheet # 829C of
Oakland, CA 94607 1204, HDG per ASTM-A123 w/near white blast. Bike
Path (Third Attachment) / Bid Item 58
UsA SPECIFICATIONS .
ASTM-A354-04 Grade BD with special provisions
DRAWING 10-1.59, 10-1.60, 10-1.61 std specifications 75-1.05
829C
STARTING MATERIAL DIA GRADE ary LOTCODE  HEAT NO. ORIGINAL MILL
Round Bar 1.187 4140 4 LNX8 704380 Alton Steel

The product listed above was manufactured, tested, sampled, and inspected in accordance with the
specification, purchase order, and any supplementary requirements and was found to meet those

requirements unless otherwise noted. -
1. The steel was melted and manufactured in the USA and the product was manufactured and tested in

the USA.

2. Heat treat data: Austenitized at 1580 deg. F. for 2-1/2 hours and oil quenched and tempered at 1050
deg. F. for 2-1/2 hours and air cooled.

3. Hardness Results (2 samples): 341 HBW, 341 HBW

4. These ASTM-A354-04 Grade BD fasteners conform to the provisions of ASTM-A143,

5. Product meets the material and mechanical standards of ASTM A 354 Grade BD.

Product dimensions are in conformance with DIN 6914. Product Threads are in conformance with DIN 13.
Product is marked in conformance with of ASTM A 354 Grade BD.

Attachments:

Mill Test Report

Mechanical Test Report

Galvanizing Certification

Embrittlement Test Report Steve Marsh

Q.A. Manager
7/25/08

LARGE DIAMETER FASTENERS & FORGINGS / STANDARDS & SPECIALS / COMMERCIAL, MILITARY & NUCLEAR SPECIFICATIONS



C RTIFIED MILL TEST RerPORT

A I Altan Steel Test Lah
.._’____.__4 #5 Cut Street

sl e Cibl L Alton, IL. 62002-9011
(61B) 463-4490 EXT 248
(618B) 463-445; (Fax)
CODE- LNKS
BILL TO s 3 SHIP TO
The Dyson Corporation The Dyson Corporation
53 Freedom Road 53 Freedom Road
Painesville, GH 44077 Painesville, OH 44077
. ‘_"'————__
Date 05/17/2007 |Customer PO 53622-1 Specifications
ASI Ord Na, 16173 Customer PT.
ASI Ord Line Item 1 ) SAE 4140
—-_'—'-_—_._,
Item Description = :
Steel Bar, Hot Rolled, 1,1870,20'0 " Strend C_ast, RR = 44,28:1
Heat Number S Yield Ps1 Tensile PST * % Elongation % ROA Bend Test

CHEMICAL ANALYSIS TEST METHODS ASTM E-415 B E-1019 .
HeatNumber | ¢ [mn | P | s ] S| cu [ i | Cr,Mo’Sn‘AIINb/CbI vie]m |w [ c

704380 I 0.42 I 0.61 l 0.015 ’u.nzsl 0.28 I 0.26 ! 0.030 [ 0.93 { 0.164 ! 0.015 lﬂ.DﬂEl l 0.027 ! 0.005 lu.uuuz,u.uuzq !n.'nuga[n.unm

JOMINY HARDENABILITY USING ASTM A-255 CALCULATED FROM CHEMICAL DI

Heat Number GS DI

704380 § 501

SPECIAL TEST RESULTS

ADDITIONAL COMMENTS
No mercury, lead, radium, of alpha containing material or Alteration ar repraduction of this repart, except In full, Is not
eyuipment |s usad or deliberately added In the production or this allowed without written approval by a representative of
steel. No weld or weld repairs were performed an this material, Alton Steel Incorporated.

This Stesl Is 100% Electric Arc Fumaee Melted and Rolled in the

odafA,

I hereby certify that the above tests 8re correct as contalned
In the records of ALTON STEEL JINCORPORATED

Subscribed and sworn to before me, a Notary Public, in and for
the county of Madison, State of liinals Quality Leader:  Rubert Cauley

this Day or
My commission expiras /ﬁ %
7

{Notary Public)

QA REYIEWED | -

DREL




Stork Herron Testing Laboratories

STLRE
Matarials Technalogy
AR Matarial Tesling and Non-Destructive Testing
Debbie Smith
Dyson Corp 5405 E. Schaaf Road
53 Freedom Rd Cleveland, OH 44131
Painesville, OH 44077-1232 UsA
Date Received: 9/17/2007 R et SN

) Websile : www.storkherron.com
Test Report No.: DYS006-07-08-45214-1
TEST REPORT

P.0O. No.: 56041

Sample Description:  One (1) M30 X 3.5-6g X 420mm Hex Bolt, Heat#: 704380, Heat Code:

LNX8, Job # L81397, Customer PO# 660110-SA-017, Spec.
ASTM A354, Grade BD

MECHANICAL TESTING PER ASTM F606-06, ASTM A370-06

Full Size Yield Ultimate Strength with a
2% oifset 6° Wedge
{Lhs.) (psi) (Lbs.) {psi)
Results: 140000 161000 140200 161000
Required: - *130000 Min. 130500 Min. -
The sample fractured in the threads.
CONFORMANCE

Sample test data is in conformance with customer requirements listed above.

QUALITY ASSURANCE STATEMENT
The above services were performed in accordance with Herron Testing Laboratories’ Quality
Assurance Program Edition #1, Revision 2 dated 1/30/07 as audited and approved by

Dyson Corporation on 3/12/07. ‘
This material was not contaminated by mercury or chlorinated solvents during the handling

and pracessing at Stork-Herron Testing Laboratories facilities.

The reported results represent the actual attributes of the material tested and indicate fulf
compliance with all applicable specification and contract requirements.

The above services wara performed in actordance wilh Herron Teslting Laboralories’ Qualily Assurance Program
Edilicn 1, Revlsion 2 daled 1/30/07. Informalion and stalements in this repori are derived lrom matenal, information
andfor specilicalions furnished by the cliont and exclude any expressed or Implied warranties as Io the filness of 1he
malerial lested or analyzed for any parlicular purpase or use, This reporl is the confidentlal propery of our client and
inay no! be used for adverllsing purposes, This report shall nol be reproduced except In full, without writlen approval
of thls [aboralary. ‘The recording of false, ficlitious or frauduient statements or entries en this documeni may be
punished a5 a lelony under Federal Slatules including Federal Law Tille 18, Chapler 47,

Sample remnantg are held for a minimum of 30 days [ollowing issuance of les! resulls, a1 which paint fhey will be
dlscarded unless nolified In wriling by the cllenl. This materlal was nol contaminated by mercury or chiorinated
solvents during the handling and processing al Stork-Herron Tesling Laboralorles facilliles.

Michael R. Gaydos

Page 1 of 1
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General Manager, COO
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M30-3.5-6GX560M

W

CERTS

DATE 9/18/2007| | [ | | l L

THE ART GALVANIZING WKS., INC. ,i

3930 VALLEY RUAD-CLEVELANT,URTU 347709 FRUNE ZT6-749-U0Z0 |

PACKING SLIP/CERTIFICATIONS

H i T sl

TO {DYSON CORP b _iPO# 56064
1% — T R
NOTE: " 1THE FOLLOWING MATERIAL HAS BEEN HOT DIF GALVANIZED TO ASTM-A 153 OR ]

ASTM-A 123 (LATEST REVISION) SPECIFICATIONS AS APPLICABLE. A COPY OF

THE ABOVE PURCHASE ORDER IS AN INTEGRAL [ PART OF THIS

CERTIFICATION AND SHOULD BE ATTACHED. i
Slo LAI3%5 Slo LAUBRL S|6LAaIRE97 _
M30-3.5-66X435MM HEX BOLT [M30-3.5-6GX460MM HEX BOLT |M30-3.5-6GX420MM HEX BOLT - e
26PCS | : 19PCs | __BPCS__ ] ! N
GALV WEIGHT 151# GALV WEIGHT 124% GALV WEIGHT __ [34# -
INCHES _[0Z/5Q FT INCHES [0Z/SQ FT INCHES [0Z/SQ FT P
__0.0084 .76, ... .| ..0.0088] " 347 0.006 3.53 I i)
~_ 0.007 412l i 0006, 353 | __0.0062 3.65 I

0.0072]  _4.24; 17 0.0066!  4.88 . 0.0064 3.76
0.0074 4380 T 0.007, 4.12 ,___0.0068 4.00

L N Y T 0.007 4.12 o S
AVeE oAy T AVE T T s T Tave el T
- R Eamebo N ol . ! i
o6 [aj3ss T Al CAps : Slo L1409 e

;M24-3-6GX300MM HX BOLT

IM24-3-6GX480MM HB

. {7PCE 1 . BBPCS Y 120PCS | o
|GALV WEIGHT i3 GALV WEIGHT 1654 GALY WEIGHT  lgz# — |~ 77
lINCHES _[OZISQFT | INCHES [OZISQ FT __INCHES [OZ/sQFT: s N
0.0044; 2,58 0.006 3.53 ; _ 0.0054 3.18 . A
0.006) 353 0.0062 365 100058 3.41 T
_._0.0062 365! |__0.0064 376 T 0.0 3.53 I i
___0.0064 3.76] { _0.0086 3.88 0.0064 3.76 —
0.0066 3.88 ' __0.0088] " 4.00 0.007 413 E :
AVG 3.48 AVG 3.76 AVG 3.60] | ¥ .‘
— -
GALVWEIGHT ™~ ™ {GALV WEIGHT GALV WEIGHT e
INCHES 0ZISQFT - [INCHES QZISQFT! ~~ ~ INCHES [OZISQFT -
TTETT o0 ' o eonT T 0 0o, ~
o0 ogo S S - Y O
T X« 0 _0ool v 0 0.00 I

0 0.00; R X i T 0] 0.0 [ ey

0 0.00 ! 0]~ o.00l ; 0 0.00 —
AVG 0.00 |AVG 0.00 AVG 0.00

T wﬁ-




STORIS Stork Herron Testing Laboratories

Materials Technology
10//2007 Material Testing and Non-Desliuctive Testing
Debble Smith
Dyson Corp ' 5405 E. Schaal Road
53 Freedom Rd - Cleveland, OH 44131
Painesville, OH 44077-1232 USA
Date Received: 9/24/2007 R s i) 2%

. Webslte  : www.slorkherron.com
Test Report No.; DYS006-07-09-45658-1
TEST REPORT

P.0. No.: 56150

Sample Description:  One (1) M30 X 3.5-6G X 435MM Hex Bolt, Heaj{ #: 704380, Heat Code:
LNX6, LNX7, LNX8, LNX9, Material per ASTM A354, Grade BD, Job #

1.91385,L.81396,1.91397,1.91398, Customer PO# 6601 10-SA-017
MECHANICAL TESTING PER ASTM F606

Hydrogen Embrittlement Test
4° Wedge
Torque Method
48 Hours 964 Ft. Lbs.
1 Visually Satisfactory

QUALITY ASSURANCE STATEMENT
The above services were performed in accordance with Herron Testing Laboratories' Quality
Assurance Program Edition #1, Revision 2 dated 1/30/07 as audited and approved by

Dyson Corporation on 3/12/07.

This material was not contaminated by mercury or chiorinated solvents during the handling
and processing at Stork-Herron Testing Laboratories facilities.

The reported results represent the actual attributes of the material lested and indicate fulf
compliance with all applicable specification and contract requirements.

The bove services were perfformed in accordance with Herran Testing Laboralores' Quallty Assurance Program
Edilion 1, Revision 2 dated 1/30/07. informalian ang sialements in this repor are derived from malerlal, informallon |
andfor speciications turnished by the client end exclude any.expressed or implied warranties as to 1he fiiness of the G

malerial fesled or analyzed for any particular purpose or use, This reped Is the confidential property of our cllenl and

may nol be used for adverlsing purposes. This reped shall nol be reproduced excepl in full, wilhoul wrillen appraval

ol this lzboratory, The recording of false, ficilious or fraudulent stalernents or antries on fhis taocumen! may be ic

punished as a teiony under Federal Statules including Federal Law Tilfe 18, Chapler 47, Mi hael R. Gaydos

Sample remnants aa helg for 8 minimum of 30 days {ollowing issuance of les) resiils, al which poinl they will be General Man ager, (8{0]0]

discarded uniess notified in wriling by the client. This material was net conlaminated by mercury of chlorinated
salvenls during the handling and processing ot Stork-Herron Testing Laboralorles facliiles.

Page 1 of 1
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CERTIFIED TEST REPORT

D 2C DYSON CORP.

53 Freedom Road
Painesville, OH 44077

440-946-3500
440-352-2700 fax

@:N DOMESTIC NUT

DYSON CUSTOMER ITEM QUANTITY DATE
ORDER# ORDER# NUMBER SHIPPED SHIPPED
L 91385 660110-SA-017 7 of 34 23 pcs 11/14/07
CUSTOMER PRODUCT DESCRIPTION
American Bridge / Fluor JV M30 x 3.5-6g x 435mm lg. hex bolt per DIN 6914
375 Burma Road w/150mm useable thread. Ref. Sheet #'s 830C, 831C &
Oakland, CA 94607 832C of 1204, HDG per ASTM-A123 w/near white
blast. Bike Path (Upper Attachment) / Bid Item 58
USA SPECIFICATIONS :
ASTM-A354-04 Grade BD with special provisions
DRAWING 10-1.59, 10-1.60, 10-1.61 std specifications 75-1.05
830C thru 832C N
STARTING MATERIAL  DIA GRADE ary LOTCODE  HEAT NO. ORIGINAL MILL
4140 23 LNXé 704380 Alton Steel

Round Bar 1.187

The product listed above was manufactured, tested, sampled, and inspected in accordance with the
specification, purchase order, and any supplementary requirements and was found to meet those

requirements unless otherwise noted. -

1. The steel was melted and manufactured in the USA and the product was manufactured and tested in

the USA.

2, Heat treat data: Austenitized at 1580 deg. F. for 2-1/2 hours and oil quenched and tempered at 1050

deg. F. for 2-1/2 hours and air cooled.

3. Hardness Results (3 samples): 341 HBW, 341 HBW, 341 HBW

4. These ASTM-A354-04 Grade BD fasteners conform to the provisions of ASTM-A143.

5. Product meets the material and mechanical standards of ASTM A 354 Grade BD.

Product dimensions are in conformance with DIN 6914, Product Threads are in conformance with DIN 13.
Product is marked in conformance with of ASTM A 354 Grade BD.

Mill Test Report
Mechanical Test Report
Galvanizing Certification
Embrittlement Test Report

Steve Marsh
Q.A. Manager
7/25/08

LARGE DIAMETER FASTENERS & FORGINGS / STANDARDS & SPECIALS / COMMERCIAL, MILITARY & NUCLEAR SPECIFICATIONS
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CERTIFIED MILL TEST R

'ORT

Alton Stee| Test Lab

#5 Cut Streat

Alton, iL. 52002-90171
{61B) 463-4490 EXT 24pg
(618) 463-449; (Fax)

CODE LK (»
BILL TO : SHIP TO
The Dyson Corporation The Dyson Corporation
53 Freetom Road 53 Freetlom Road
Painesville, OH 44077 Painesville, OH 44077
Date 05/17/2007 |customer PO 53622-1 Specifications
ASI Ord Nao, 16173 Customer FT,
AS1 Ord Line Item 1 : SAE 4140
St ‘__-—‘H—-.____
Item Description w5 ;
Stee! Bar, Hot Ralled, 1.1870, 20 g * Strand Cast, R = 44.29:1
Heat Number Yield ps1 Tensile PST * 95 Elongation 9, RoA Bend Test
== DHNOE
CHEMICAL’ANALYSIS TEST METHODS ASTM E-415 g, E-1019

c]Mn]P[s'Si

Heat Number
I 0.2 , 0.1 !n.ms !q.uza]

.704380

JOMINY HARDENABILITY USING ASTM A-255 CALCULATED EROM CHEMICAL p1

So_| A [wb/ee] v T s KN
0.003 I 0.027 ’ 0.005 |0.0002

Heat Number G5 2}
704380 4 501
SPECIAL TEST RESULTS
= 1Z3T RESULTS —_—
ADDITIONAL COMMENTS

No mercury, lead, radium, or tlpha containing materal or
Equipment is used or deltberately added in the production of this
steel. No weid or wald repalrs were performed on this material,
This Steet Is 100%, Electric Arc Furnace Melted and Ralled In the
U.5.4,

s
Subscribed and sworn to before me, a Notary Public, in ang for
the county of Madisan, State of Hlinols

this Day of

My commission explres
e =

(Notary pubiicy

Alteration or reproduction of this repart, excapt In full, Is not
allowed without wiritten approval by a representative of
Alton Step) Incorporated,

I hersby certify that the above tests are correct ag cantalned
in the records of ALTON STEEL INCORPORATED

Quallty L epadpr: Rubert Cauley

—_—— ey

/é’%

0.A REYIEWED
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STORIS Stork Herrva Testing Laboratories

Materials Technology
9/19/2007 Material Testing and Non-Destruclive Tesling
Debhie Smith
Dyson Corp 5405 E. Schaaf Road
53 Freedom Rd Cleveland, OH 44131
Painesville, OH 44077-1232 usa
Date Recelved: 9/17/2007 s 1k

Website  : www.storkherron.com
Test Report No.: DYS006-07-09-45167-1
TEST REPORT

P.0. No.: 56047

Sample Description:  One (1) M30 X 3.5-6g X 435mm Hex Bolt, Heat#: 704380, Heat Code:
LNX6, Job # L91385, Customer PO# 6601 10-8A-017, Spec,
ASTM A354, Grade BD

MECHANICAL TESTING PER ASTM F606-06, ASTM A370-06

Full Size Yield Ultimate Strength with a
.2% ofiset 10° Wedge
(Lbs.) {(psi) (Lbs.) (psi)
r Resuits: 136000 156000 142800 164000
Required: - 130000 Min. 82050 Min. -

The sample fractured in the threads.
CONFORMANCE

Sample test data is in conformance with customer requirements listed above.

QUALITY ASSURANCE STATEMENT
The above services were performed in accordance with Herron Testing Laborataries’ Quality
Assurance Program Edition #1, Revision 2 dated 1/30/07 as audited and approved by

Dyson Corporation on 3/12/07.
This material was not contaminated by mercury or chlorinated solvents during the handling

and processing at Stork-Herron Testing Laboratories facilities.

The reported results represent the actual attributes of the malterial tested and indicate full
compliance with all applicable specification and contract requirements.

The above services were performed Ih accordance with Heron Testing Laboratories' Qualily Assurance Program
Edltion ¥, Revislon 2 dated 1/30/07. Infarmation and stalements in this reporl ara derlved from material, information [
endlor specificalions lumished by the cliant and exclude any expressed or implied warraniies as lo the filness of the //: e

materizl tesled or analyzed for any particular purpose or use, This rapor is tha confidential prapery of our cifenl and
may nol be used for advertising purposes, This report shall nol be reproduced excepl In full, witheul written approval

ol this taboralory, The recording of fatse, fictiflous or fraudulent slalemants or enlries on this document may be i
punished as a felany under Federal Slatutes including Fedoral Lew Tille 18, Chapler 47. MIChEE' R Gaydos
Somple remnans are held fer a minimum of 30 days follawing Issuance of tes! resulls, at which paint they will be General Manager, COo0

discarded unless nolified In writing by the cllent, This materal was not conlaminated by mercury or chilorinaled
solvents during the handling and processing at Stork-Herron Testing Laberatorss Tacifilias,

Page 1 of 1
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CERTS
DATE 9/19/2007] | [ ] [ l ! _j
THE ART GALVANIZING WKS., INC. .
J935 VALLEY RUAD-CLEVELAND OATT 44TUY PHONE 2'T6-749-0020 S
PACKING SLIP/CERTIFICATIONS
s i *
70 .DYSON CORF~ """ 71" _PO# 56064 }
. T N
NOTE: ITHE Foggﬁwrﬁi_is“qn}fr'feﬁlg@_a@_@é_eg HOT DIP GALVANIZED TO ASTM-A 153 OR ]
ASTM-A 123 (LATEST REVISION) SPECIFICATIONS AS APPLICABLE. A COPY OF | "7~
THE ABOVE PURCHASE ORDER IS AN INTEGRAL [ FART OF THIS N
CERTIFICATION AND SHOULD BE ATTAGHED. -
Slo L1335 So LARIC S6LAIET7 B
M30-3.5-6GX435MM HEX BOLT |M30-3.5-6GXA460MM HEX BOLT M30-3.5-6GX420MM HEX BOLT
26PCS | : 19PCS ] __l6PCS : T
GALV WEIGHT 151# GALV WEIGHT 124% GALV WEIGHT 34% T
INCHES [O0Z/ISQ FT UINCHES [0z/SQ FT INCHES |0Z/SQFT T
0.0064 3.76 _...}...0.0058] " 3.471] 0.006 3.53 T A
0.007 4.12] 0.006] 353 [ __0.0082] 3.65 I
0.0072 4.24) " TTG.0086) 3.88 " 0.0064 3.76 T
0.0074] 435 0007 T 413 ™ o.0068 4.00
| 00078] RS T T TG0073 424 0007] .12 .
Lo (N 1 o ot B, L. BES] T TIAVE : 3.81 e
F— g iy Sy e mais b L L S Lo i 1 i
o0 TAI398 - T TAS L94ea ] SIo LA R
M30-3.5-6GX560MM HHE ™ "/ \i24-3-8GX300MM HX BOLT M24-3-6GX4B0MM HB I
e Bl e L s (EPES | —_— (T N A N
.|GALV_WEIGHT 51 |GALV WEIGHT 185% _[GALV WEIGHT __lgg# |~
INCHES [OZ/SQFT |~ INCHES [0Z/SQ FT INCHES [OZ/SQFT! Y .
0.0044 2.59 ___ 0.006 3.53 | 0.0054 3.18; T
0.006 353  T"Do062 3.65 [ 0.0058 3.41| N
__0.0062 365] | "O.ooea 376l 0.008 3.53 o
_0.0064 376 j___0.0066 3.88 0.0064 3.76 |
0.0086 3.88 | 00068, 400 0.007 4.12 N
AVG 3.48 AVG 3.76 lAVG 3.60] j .
] I
—— ] 2 | "
SALVWEIGHT BRIV WEIGHT | ToALVWEIGHT .
INCHES jOZ/SQFT INCHES [OZ/SQ FT1 """ TINGHES_|0Z/SQ FT -
e 200 000 ' 9. ...poo T 0 gooy L
@7 oo 0 T000) 1 0] 0.0 :
e oo R Y 1 T I [
0 0.00; SR | I o odo e
0 0.00 : 0] 000 ; 0 0.00 ;"
AVG 0.00 AVG 0.00 IAVG 0.00
| O . ; ¥i)
i i i Ll
UU




STORS Stork Herruv.i Testing Laboratories

Materials Technology

10/1/2007 ) )
Malerial Testing and Non-Destructive Testing

Debbie Smith
Dyson Corp ' 5405 E. Schaaf Road
53 Freedom Rd Cleveland, OH 44131
Painesville, OH 44077-1232 USA
Date Received: 0/24/2007 gt L

. Website . www.storkherron.com
Test Report No.: DYS006-07-09-45658-1
TEST REPORT

P.O. No.: 56150

Sample Description:  One (1) M30 X 3.5-6G X 435MM Hex Bolt, Heat #: 704380, Heat Code:

LNXB, LNX7, LNX8, LNX9, Material per ASTM A354, Grade BD, Job #
L91385,1.91396,L.91397,1.91398, Customer PO# 66011 0-8A-017

MECHANICAL TESTING PER ASTM F606

Hydrogen Embrittlement Test
4° Wedge
Torgue Method
48 Hours 964 Fi. Lbs.
1 Visually Satisfactory

QUALITY ASSURANCE STATEMENT
The above services were performed in accordance with Herron Testing Laboratories’ Quality
Assurance Pragram Edition #1, Revision 2 dated 1/30/07 as audited and approved by

Dyson Corporation on 3/12/07,

This material was not contaminated by mercury or chlorinated solvents during the handling
and processing at Stark-Herron Testing Laboratories facilities.

The reported results represent the actual atiributes of the ma terial tested and indicate full
compliance with all applicable specification and contract requirements.

The above sevices ware pefformed in accordance wilh Hermon Tesling Laboralorles” Qualily Assurance Program
Edillon 1, Revision 2 dalad 1/30/07. Informalion and stalements in this repon ere derived fiom material, Information 1
end/or specifications furnished by the ciiant and exclude any oxpressed or implied warranlles as 1o the fitness of the g

malerial fested or analyzed for any particular purpose of use. This report s the confldentlal property of our client and
may nol be used for adverlising purposes. This repor shall nol be reproduced excepl In full, withou! written approval

of this laboratery. The rocording of false, fictillous or [raudulent stelements or eatries en this document may ba i
punished as a feleny under Faderal Slalules inciuding Fadaral Law Tille 13, Chapter 47, Mlchael R. Gaydos
Sample remnants ara held for a minimum of 30 days following Issuance of est resulls, al whieh point they will be General MBHGQE!', CoO0

discarded unless nolfisd in writing by the cllent, This material was nol cantaminaled by mercury or chiorinated
splvents during the handiing and pracessing al Slork-Herron Testing Laboratories faciliiies.

Page 1 of 1
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CERTIFIED TEST REPORT

D 2C DYSON CORP.

53 Freedom Road 440-946-3500

Painesville, OH 44077 440-352-2700 fax

DYSON CUSTOMER ITEM QUANTITY DATE
ORDER# ORDER# NUMBER SHIPPED SHIPPED
L 91396 660110-SA-017 18 of 34 19 pcs 11/14/07

CUSTOMER PRODUCT DESCRIPTION
American Bridge / Fluor JV M30 x 3.5-6g x 460mm lg. hex bolt per DIN 6914
375 Burma Road w/150mm useable thread. Reference Sheet # 830C of
Oakland, CA 94607 1204. HDG per ASTM-A123 w/near white blast. Bike
Path (Lower Attachment) / Bid Item 58
USA SPECIFICATIONS -
ASTM-A354-04 Grade BD with special provisions
DRAWING 10-1.59, 10-1.60, 10-1.61 std specifications 75-1.05
830C
STARTING MATERIAL  DIA GRADE ary LOTCODE  HEATNO. ORIGINAL MILL
Round Bar 1187 4140 19 LNX7 704380 Alton Steel
The product listed above was manufactured, tested, sampled, and inspected in accordance with the
specification, purchase order, and any supplementary requirements and was found to meet those
requirements unless otherwise noted. =
1. The steel was melted and manufactured in the USA and the product was manufactured and tested in
the USA.
2. Heat treat data: Austenitized at 1580 deg. F. for 2-1/2 hours and oil quenched and tempered at 1050
deg. F. for 2-1/2 hours and air cooled.
3. Hardness Results (3 samples): 341 HBW, 341 HBW, 341 HBW
4. These ASTM-A354-04 Grade BD fasteners conform to the provisions of ASTM-A143,
5. Product meets the material and mechanical standards of ASTM A 354 Grade BD.
Product dimensions are in conformance with DIN 6914. Product Threads are in conformance with DIN 13.
Product is marked in conformance with of ASTM A 354 Grade BD.
..................... il

Mill Test Report
Mechanical Test Report
Galvanizing Certification
Embrittlement Test Report

Steve Marsh
Q.A. Manager
7/25/08

LARGE DIAMETER FASTENERS & FORGINGS / STANDARDS & SPECIALS / COMMERCIAL, MILITARY & NUCLEAR SPECIFICATIONS
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Alton Steel Test Lab

#5 Cut Street

Alton, 1L, 62002-90;1 1
(618) 463-4450 EXT 2485
(618} 463-4407 (Fax)

CODE LK
BILL TO - - SHIPTO
The Dyson Corporation The Dyson Corporation
53 Freedom Road 53 Freetlom Road
Palnesvills, OH 44077 Palnesviile, DH 44p77
'_D;te 05/17/2007 |Customer PO 336822-1 Specifications
AS] Ord No, 16173

Customer PT,
AS1 Ord Line Item 1 o

SAE 4140

Item Description
Steel Bar, Hot Ralled, 1,1870, 20' 0 »

Heat Number
-t Number

———— e

HeatNumherl c fl‘-fn, P !

704380 { n.qzl 0.81 ’9.015

JOMINY HARDENABILITY
Heat Number GS DI
704380 3 50

SPECIAL TEST RESULTS

No mercury, lead, radlum, of alpha containing material or

equipment Is used gr deliberately added in the production of this
steel. No weld or wald repalrs were performed on this material,

This Stael is 10p9 Electrie Arc Furngee Meltad and Ralled In the
A

ADDITIONAL COMMENTS
— AL LUMME!

—
,‘.‘l
Alteration or reproduction of this report, except in full, 15 not

allowed without written approval by a representative of
Alton Steg| Incorporated,

[ hereby certily that the above tests are corrart as tontalned
In the recopds of ALTON STEEL INCORPORATED

s e et
Subseribed and sworn to before me, a Notary Public, In and for

the county of Madlsan, State pf lliinols

this Day of
-_ —_—

My commissian explres,

{Notary Public)

Quality | eader:

£

Rubert Cauley

0.A, REVIEWED

DAL

KV



STORM Stork Herron Testing Laboratories

Materials Technology

9/19/2007 ) Malerial Testing and Non-Destruclive Tesling
Debbie Smith

Dyson Corp . 5405 E. Schaal Road

53 Freedom Rd Cleveland, OH 44131

Painesville, OH 44077-1232 UsA

Date Received: §/17/2007 Lomiaag b2

) Websile  : www.storkherron.com
Test Report No.: DYS006-07-09-45166-1
TEST REPORT

P.O. No.: 56046

Sample Description:  One (1) M30 X 3.5-6g X 460mm Hex Bolt, Heat #: 704380, Heat Code:
LNX7, Job # 191396, Customer PO# 6601 10-SA-017, Spec.
ASTM A354, Grade BD

MECHANICAL TESTING PER ASTM F606-06, ASTM A370-06

Full Size Yield Ultimate Strength with a
2% offset 6° Wedge
(Lbs.) {psi) (Lbs.) (psi)
Results: 130000 150000 139100 160000
Required: - “ 130000 Min. 130500 Min. -

The sample fractured in the threads.
CONFORMANCE

Sample test data is in conformance with customer requirements listed above.

QUALITY ASSURANCE STATEMENT
The above services were performed in accordance with Herron Testing Laboratories’ Quality
Assurance Program Edition #1, Revision 2 dated 1/30/07 as audited and approved b Y

Dyson Corporation on 3/12/07.
This material was not contaminated by mercury or chiorinated solvents during the handling

and processing at Sitork-Herron Testing Laboratories facifities.

The reported results represent the actual attributes of the material tested and indicaie full
compliance with all applicable specification and contract requirements.

The above services were pedammed in accordance wilh Herran Testing Laboralories' Qualily Assurance Program
Edlilon 1, Revision 2 daled 1/30/07, Informalion and statements in this repor aie derived from material, fnformation 1
andfor specifications furnlshed by the clienl and exclude any expressad or implied warranties as 1o lhe filness of the / L ez
malerial lested or analyzed for any particular Purpose or use, This report Is the confidential propedy of our clien! and i

may no| be used for advartising purposes. This report shall nol be reproduced except In full, without written approval

of this laboralory. The recerding of false, fictlllous or fraudulent statements ar onlries on this documenl may be i
punished as a felony under Federal Slalutes Including Federal Law Tille 18, Chapler 47, Michael R. GBYCIOS
Sample remnants are held for a minimum of 30 days [ollawing Istuance of fes! resulls, at which point they will be General MEIFEEQE'F, CCo

discarded unfess nolified In wriling by the cllent, This malerial was nol eontaminated by mercury or chlorinated
solvents dusing the handling and pracessing at Stork-Heron Tesling Lobaratories faclilies,

Paae 1 of 1
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CERTS

DATE 9/19/2007| ] f

1 [
THE ART GALVANIZING WKS., INC.

JU3G VALLEY RUAD-CLEVELAND, UATT 44109 PAUNE ZT6-748-U020

PACKING SLIP/CERTIFICATIONS

' ]

S WO -
TO 'DYSON CORP f 'Po# 56064
1< ; I e e
NOTE: "ITHE FO@:}Q@iNG‘EA’ﬁEﬁK’Q_H@_};ZEEN HOT DIP GALVANIZED TO ASTM-A 153 OR
ASTM-A 123 (LATEST REVISION) SPECIFICATIONS AS APPLICABLE, A COPY OF

THE ABOVE PURCHASE ORDER 1S AN INTEGRAL | PART OF THIS |
CERTIFICATION AND SHOULD BE ATTACHED. _
Slo LA[3%5% Slo LAIBSE 36Lapag
M30-3.5-6GX435MM HEX BOLT _|M30-3.5-6GX460MM HEX BOLT M30-3,5-6GX420MM HEX BOLT | .
26PCS_ | 19PCS | _ 6PCS ] ! L
GALV WEIGHT 151% GALV WEIGHT 1243 GALV WEIGHT 34#
INCHES ;0Z/5Q FT {INCHES " TOZISQ ET INCHES [OzZ/SQFT [ "
0.0064 3.76) . __._| 000581 34 0.006 3.53 ]
0.007 412] T TTTTO006] 353 0.0062| 3.65 N
0.0072 424] 700066 388 " 0.0064 3.76 i T
0.0074] 435" w.,-}__.__m_Q;QQZf_. 4.12 I""0.0068 4.00
L.0.0078] " A58y T T TTTTROG7 224 | 0.007 4.12 1
éML._._,_;_ LAzl AVE T 3.84) AVG i 3.81
5[0 Ta139% " T TAE LYARY T lo LA1/07 T
M30-3.5-6GX560MM HHE iM24-3-8GX300MM HX BOLT ~ |M24-3-6GX480MM HB 0 T
o |7PCS 1 o . _BBPCE ] 20PCS ] _ o
_|GALV WEIGHT 5% " "IGALV WEIGHT 7657 ._|GALV WEIGHT _ Tgz# — ~ i
INCHES TOZ/SQ FT ! INCHES™ [0Z/SQ FT __[INCHES [OZ/SQ FT! T N
0.0044; 2.59 0.006 453 P 00054 3.18] o L
0.008| 353 " 0.0062 365 I"""0.0058 3.41
—0.0062 385 00084 3.76 | 0.008 3.53 L
_____ 0.0064 ] 3.76 i 0.0066 3.88 0.00684 3.76 |
0.0066 3.88 }___00068!  4.00 0.007 4.12 i i
AVG 3.4B AVG 3.76 AVG 3.60| - [ !
] .. —
: ! | .
CGALVWEIGHT ™~ ™™ "IGALV WEIGHT GALV WEIGHT o
INCHES :{0z/SQ FT INCHES OZ/SQFT: ~ "'INCHES 0Z/5Q FT . -
N 0.00 . .0 ___0o00 0 0.00 .
L . 0.00 . 0. 000, T 0 0.00 i
A _,P.!__m.-Q.-.@‘D_,. S X L 0 0.00 _; )
0 0.00 0000 | 0 0.00 T
0 0.00 ! 0]~ 000 ; 0 0.00 o
AVG 0.00 iAVG { 0.00 AVG 0.00
|
5 W S z ' ﬁ‘%
| . 1 [ n

¥
Page 1




Stork Herron Testing Laboratories

STORIS
Materials Technology
10/1/2007 Material Testing and Non-Destructive Tesﬁng
Debbie Smith
Dyson Corp ' 5405 E. Schaaf Road

53 Freedom Rd
Painesville, OH 44077-1232

Date Received; 9/24/2007
Test Report No.: DYS006-07-09-45658-1

Cleveland, OH 44131
UsA

Telephone ; (216) 524-1450

Fax 1 (216) 524-1459
Website  : www.siorkherron,com

TEST REPORT

P.O. No.: 56150

Sample Description;

One (1) M30 X 3.5-6G X 435MM Hex Bolt, Heat #: 704380, Heat Code:

LNX8, LNX7, LNX8, LNX9, Material per ASTM A354, Grade BD, Job #
L91385,1.91396,.91397,1.91398, Customer PO# 660110-SA-017

MECHANICAL TESTING PER ASTM F606

Hydrogen Embrittlement Test

Torque Method

4° Wedge

48 Hours

964 Ft, Lbs.

1

Visually Satisfactory

QUALITY ASSURANCE STATEMENT

The above services were performed in accordance with Herron Testing Laboratories’ Quality
Assurance Program Edition # 1, Revision 2 dated 1/30/07 as audited and approved by

Dyson Corporation on 3/12/07.

This material was not contaminated b y mercury or chlorinated solventis during the handling
and processing at Stork-Herron Testing Laboratories facilities.

The reported results represent the actual attributes of the material tested and indicate full
compliance with all applicable specification and contract requirements.

The above services were perfarmed In accordance with Herron Tesling Lahcralories Cusalily Assurance Program
Edillon 1, Revislon 2 dajed 1/30107. Informalion and stalemenis I this repon are derlved from material, information
andior specificalions lurnished by the client and exclude any.pxprassed of implied warrantizs as to the filness of the
malerial tesled or analyzed for any particular purpose or use. This repori |5 the confidentlal property of our elient and

R

fmay nol be used for adverising purposes. This repert shall net be reproduced excepl in {ull, without writlen approval

of this labaralory. The recording of false, fictiiows or frautulent stalements or enlrias an lhis docurnent may be
punished as a felony unter Fedaral Stalules Including Federal Law Title 18, Chapler 47.
Sampie remnants ere.held for a minimum of 30 days {ollowing Issuance of les! resulis, al which poinl they will be

Michael R. Gaydos
General Manager, COO

discarded unless notied In writing by the clienl. This malerial was nol conlaminaled by merzury or chiarinaled
suivents during the handling and processing af Slork-Hesen Testing Laboralories faciilles.

Page 1 of 1
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STATE OF CALIFORNIA--BUSINESS, TRANSPORTACTION AND HOUSING AGENCY Arnold Schwarzenegger, Governor

DEPARTMENT OF TRANSPORTATION
DIVISION OF ENGINEERING SERVICES

Office of Structural Materials

Quality Assurance and Source Inspection

Contract #: 04-0120F4
Bay Area Branch -

690 Walnut Ave.St. 150 Cty: SF/ALA Rte: 80 PM: 13.2/13.9

Vallejo, CA 94592-1133 Fi |e # XX.25A
(707) 649-5453 . AX.LOf

(707) 649-5493

QUALITY ASSURANCE -- NON-CONFORMANCE RESOLUTION

Location: Dyson Corporation, Painesville, OH Report No: NCS-000061
Prime Contractor: American Bridge/Fluor Enterprises, a vV Date:  30-Jul-2008
Submitting Contractor: Dyson Corp. & Subs NCR # DY SN-0002

Type of problem:

Welding [] Concrete [ Other
Welding [J Curing [J Procedural [J  BridgeNo: 34-0006
Joint fit-up [J Coating L1 Other (]  Component:

Procedural [ Procedural [ Descripton:

Date the Non-Confor mance Report waswritten: 11-Jul-2008

Description of Non-Conformance:

The Dyson Corporation Quality Control Manager (QCM) allowed submission of a Certificate of Compliance
(COC) denoting conformance with a nonexistent specification. ASTM A 354 Grade BD, M30 (30 mm
diameter); however, no Metric specifications exist for A 354.

The bolts were fabricated to A 354BD material standards, for which they passed Quality Control (QC) testing;
threading and dimensions are apparently to A 325M.

Contract Plans (CP) Sheet 830 calls for a30 mm diameter A 354BD bolt. Since A 354 does not have a Metric
version, per CP notes sheet 423, the Contractor should have provided A 354BD bolts, inch diameter verified
with Design.

Contractor's proposal to correct the problem:

Accept the bolts as "fit for purpose,” asthey pass mechanical testing and A 563M nuts can be threaded onto the
bolts without excessive force.

Corrective action taken:

The contractor provided the correct COC's.

Did corrective action require Engineer's approval? [J Yeslvl No

If so, name of Engineer providing approval: Date:
| s Engineer'sapproval attached? [ Yeslv] No
Comments:

Thisreport is for the purpose of determining conformance with the contract documents and is not for the
purpose of making repair or fit for purpose recommendations. Should you require recommendations
concerning repairs or remedial efforts please contact Venkatesh lyer (858) 967-6363, who represents the Office
of Structural Materials for your project.

TL-16,QA -- Non-Conformance Resolution Page 1 of 2



QUALITY ASSURANCE -- NON-CONFORMANCE RESOLUTION
( Continued Page 2 of 2 )

I nspected By: Petring,Markian Quality Assurance I nspector

Reviewed By: lyer,Venkatesh QA Reviewer

‘‘‘‘‘ TL-16,QA -- Non-Conformance Resolution Page 2 of 2
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